Ted Cusack

Senior Pracess Engineer, John Wilson and Partners Pty Ltd, Brisbane

Treated Wastewater Reuse —
an opportunity for the meat

industry

1. Introduction

Environmental management is one of the key issues
facing the meat industry in the late 1990s.

An increasing community awareness and concern
with environmental issues and the occurrence of large-
scale environmental problems in Australia, such as the
Murray-Darling toxic blue-green algal bloom, has led

to a greater focus on environmental management (Johns -

& Greenfield, 1993). This focus has resulted in the
appearance of more stringent environmental legislation

throughout Australia (Pitt & Skerman, 1993).

One of the major outcomes of the environmental -
[...]
Schedule General Health Status Membera of Schedule
Description
2 Physical NOT DIRECTLY e.g. colour, turbidity,
. alic HEALTH RELATED | taste and odour, pH
3 Organic HEALTH RELATED | e.g. pesticides,

chemical chlorophenols. aromatic
quality hydrocarbons,
chlorinated alkanes and
alkenes

4 Inorganic HEALTH RELATED | e.g. nitrate, arsenic,
chemical cyanide and heavy metals
qualicy including cadmium,

chromium, lead and
mercury

s Inoxrganic NOT DIRECTLY e.i. aluminium,
chemical HERLTH RELATED | chloride, copper.
qualicy hardneas, iraen

manganese, sodium and
sulphate, total
dissolved salts, zinc

It is worth noting that Schedule 2 - Physical
(aesthetic) quality and Schedule 5 - Inorganic chemical
quality are NOT directly health related compared to
Schedule 3 - Organic chemical quality and Schedule 4
which are healch related.

It is also worthy of note that the Guideline values
on the health related Schedules 3 and 4 have been
derived on the basis of chronic toxicity. That is, the

-— —guideline-value-has-set a- value which will pose.no- .

significant risk to the health of a consumer over a
lifetime (70 years) of consumption (NHMRC/
ARMCANZ, 1994). The guidelines values are very
conservative, and are calculated using a range of safety
factors (NHMRC/ARMCANZ, 1994).

In summary, Order 95.1 requires potable waterin a
meatworks to comply with microbiological, inorganic
and organic chemical health-related criteria as well as
aesthetic and other inorganic non-health related criteria.

There appears to be some conflict between Order

-95.1, the regulation which defines potable water, and
Order 98 which is concerned with non-compliance of
a potable water supply. Under Order 98, a potable water
is in non-compliance if it does not meet the
microbiological criteria (i.e. E Coli and total coliforms)
set out in Order 95.1(c). However, there are no non-
compliance provisions for potable water which does not
meet the physical, organic or inorganic chemical quality
as set out in Order 95.1(b) and NNMRC/AWRC
Drinking Wacter Quality Guidelines (1987). Herein lies
the problem with the regulations. A porable water

* MEAT 95 ©

1MA-6

CSIRO Meat Industry Research Conference

.




quality as per Order 95.1 must have acceptable physical,
inorganic and organic chemical, and microbiological
water quality but non-compliance is based on only one
aspect of that water quality, namely microbiological
quality. To be consistent, either the non-compliance
regulation (Order 98) should be upgraded to contain
additional non-compliance provisions for physical,
inorganic and organic chemical aspects of water quality,
or if microbiological water quality is considered to be
the key criteria for an acceptable water quality, physical
organic and organic chemical qualicy schedules should
be removed from Order 95.1(b).

It is contended that both of the above options apply
a blanket water quality criteria to all water reuse as
defined as ‘porable’ water by Orders 94 and 95.1 and
therefore, are inappropriate.

4.4 Risk Management Approach to Water Use

A risk management approach and not a blanket
water quality standard approach should be applied to
individual water uses within a meatworks. It is likely
that a risk assessment will show that, although many
uses within a meatworks do require a potable water
standard as defined by Order 95.1, there are other uses
that require a standard which is of a microbiological
potable water quality standard but do not need to
comply with physical, inorganic and organic chemical
water quality, as defined by Order 95.1.

To illustrate this point, consider the water uses of
human consumption and washdown water. Clearly,
water which is to be consumed by workers must be
aesthetically pleasing, microbiologically safe, and ensure
reduced risk for long-term consumption (chronic
toxicity). A water quality as defined by Order 95.1 is
thus considered appropriate.

Washdown water, however, must be of a quality
which will not contaminate the product as the result of
splashing. The greatest potential risk of contamination
of edible meat from splashed washdown water is
microbiological infection. The washdown water would
need to be of a microbiological standard equivalent to

drinking water (as per Order 95.1(c)). Washdown water
would also need to be sufficiently low in organic and
inorganic chemical constituents that it would not cause
surface contamination of meat. However, because it is
not concerned with chronic toxicity, it would not need
to comply with Order 95.1(b). It is likely secondary
treated wastewater with some additional treatment
(refer Section 5) will have low inorganics and organics
and therefore would be a negligible risk to product.
Although not directly health related, the washdown
water should have low colour and good clarity (low
turbidy). The washdown water, however, would not
need to comply with the other physical (aesthetic)
criteriain Order 95.1(b). Thus while this water quality
is of a very high standard, it would not currently comply
with all of the requirements of potable water as defined
by Order 95.1. :

As will be discussed in Section 5 and 6, a high grade
non-potable water, which is suitable for applications
such as washdown, can be produced from wastewater -
by a simpler and cheaper method than potable water
as defined by Order 95.1.

It is subsequently agreed that there be three grades
of water permitted in a meatworks:

* Low grade non-potable (as per Order 94.1);
* Highgrade non-potable (as proposed); and
* DPotable water (as per Order 95.1).

5. Potable Water Reclamation Plant
5.1 Background

To produce ‘potable’ water, additional treatment of
the wastewater would be required. This additional
treatment is often called ‘water reclamation’.

While there are no reported technology
developments or trials for the reclamation of treated
wastewater from meatworks for potable water reuse
(Johns, 1993), there have been several potable water
reclamation plants established overseas. Most have
treated domestic treated wastewater to a potable water

standard. Most notable of these are Windhoek

Alum
Unchlorinated '_ f --——‘.——__.-i . m’
Secondary ] R
e W L j Pt T
T Rapid Flocculotion Sa Ballast Pond Filtration
. @ > Recarbanation ‘
Lime
Lime
Clarification
4
Chamicat Seilds Carben gg*;gg;:;';gg Excacnge
Qisposal Systam Regeneration - ReqQenaration Recovary
1 |
Chiorine Oemineralizasion ‘
* Dioxid: (R Osmosis) i
Recrectionat S Dioxide sverse Osmosis Ozonation !
l.oke e pao ]
Tam e
! l
Sy i
Disintection
Carbon Qzone  Carhon = Selactive
Adscrption Adsorption ioa Excnangs

To Reuse or Oisposgl —e

Figure 1 Denver Reuse demonstration plant (after Hamilton, 1993)

1MA-7

I. Cusack




" (Namibia) and Denver (USA). The Windhoek Porable ™ 5.3

Water Reclamation Plant which has been operating
successfully for over 10 years, supplies 4.5 ML/d of
potable grade reclaimed water directly into the city’s
water supply network (Hamilton, 1991).

The-Denver demonstration_project_has operated for

5.3 Proposed Potable Water Reclamation Process
The following potable water reclamation process

(Figure 2) is proposed as being suitable for meatworks

apphcauons

High lime coagulation/flocculation;

approximately 10 years, producing 1 ML/d of potable
grade reclaimed water.

Both plants produced potable water of a grade equal
and often better than the normal water supply.

However, these first generation potable water
reclamation plants were very conservative in design. For
example, the Denver demonstration plant (Figure 1) was
designed with a multiple barrier design philosophy to
ensure that the removal of any contaminant is guaranteed
by more than one unit operation (Lauer ez a/, 1991).

Potable water reclamation processes are being
simplified as experience is gained and improved
wastewater treatment systems such as biological nutrient
removal are being used (Johns, 1993).

5.2 Community Acceptance

Although the technology has been available to’

produce potable reclaimed water from wastewater, lack
of community acceptance has been the major factor in
the failure of many proposed large scale potable water
reuse projects throughout the world.

At present, in South East Queensland, there is an
increasing awareness of potable water reuse as a viable
means of supplementing water supplies and reducing
wastewarter discharges. Gold Coast, Toowoomba,
Caboolture, Redland and Noosa Councils have
investigated potable water reuse as part of domestic
water supply infrastructural planning. The Australian
Water and Wastewater Association (AWWA),
Queensland Branch, have applied to the Queensland
Departments of Primary Industries (QDPI - Water
Resources) and Environment and Heritage (QDEH)
for funding to construct and operate a potable water
reuse demonstration plant as a public education tool.
This activity would indicate there is a greater acceptance
of potable water reuse.

u'l" Coagutatien

Clarification Recarbonation

0

/ | ¥

Filtration

Treated
Wastewater
from Werland

To SBR

Gzonation 0

GAC

o

Cl | rn.u._Unlr_
| O f

[ Tom |

To
Heatwarks

Figure 2 Proposed meatworks potable water reclamation plant
NBR.O. unit may be omitted if salinity reduction is not required

. qulI‘ﬂcutauuu, : N
Recarbonation; ‘
Dual media filtration or micro filtration;
Ozonation;
Granular Activated Carbon Adsorption;
Reverse Osmosis (for high recycle 50 - 85% only);
and
¢ Chlorination.
The water produced from this process would comply
with the potable water standard, as defined by Order
95.1, in all aspects and could supply up to 85 percent
of water needs within a meatworks.
This process has less unit operations than first
generation potable water reclamation processes. The
proposed process would be less costly than earlier plants,
but would be more costly compared to traditional
treatment and disposal method such as irrigation or river
disposal. (Indicative costs are discussed in Section 7).

6. Highgrade Non-potable water reclamation plant

A high grade non-potable water reclamation plant

which meets potable grade microbiological water quality

standards as well as turbidity and colour standards

would contain the following unit processes:

* Alum coagulation/flocculation;
Sedimentation )
Dual media filtration or micro filtration; 7
Ozone or U.V. primary disinfection; and '
Chlorine secondary disinfection. 4
Figure 3 shows a process flowsheet of the proposed

LOCCdS.

~

Loagulatian
Atum

bty

Claritication

Filtration

Aarton
Treated 0z !

Wastawater
from Wertand

0;

i

. 1
el
\

\

D

Heanvorks

To S8R .

Figure 3 Proposed high grade non-potable water

reclamation plant

This proposed process is similar to a conventional
potable water treatment works but with the addition
of a double disinfection system. Double disinfection
will ensure the water is, microbiologically, of a potable |
water grade. [t should be noted that the main difference
between this process and the potable water reclamation
process (Section 5) is that it has less contaminant safety
barriers.
This high grade non-potable water would be better
than the potable water currently being used in many
meatworks, especially those which use unprotected
source water. ,
High grade non-potable would be suitable for .
washdown, roilet flushing and lower grade non-potable
uses (as per Section 3.2) and could conservatively
provide between 40 - 70 percent of the meatwork’s water
requirements. If the use of cleaning and other chemical

llllh \
’”U

ciino

MEAT 93

11A-8

CSIRO Meat Industry Research Conference




products containing potentially toxic inorganic and
organic chemicals could be controlled within the
meatworks, this high grade non-potable water could
also be used for carcass, viscera and other edible meat
washing, thereby increasing reuse potential above 80
percent. Treated wastewater reuse of this magnitude will
greatly reduce raw water requirements and the quantity
of wastewater to be disposed. Because reuse tends to
build up total dissolved salts (TDS) in the water, the
TDS level may dictate the upper limit of reuse. With
the addition of reverse osmosis or other
demineralisation processes, this highgrade non-potable
water would also be suitable for boiler and cooling
water. ' ' '

7. Indicative costs of treated wastewater reuse
options

Wastewater ‘treatment, disposal and reuse
investigations need to be applied on a case by case basis
because of the different costs of raw water, irrigation
land etc.

An indicative relative capiral cost comparison for
meatworks wastewater treatment and disposal methods
is presented in Figure 4. The costs are based on

meatworks which produces 3500 kL/d of wastewater. -

From Figure 4, Option B, it can be seen that a 50%

non-potable water reclamation and reuse scheme has

similar capital costs to an environmentally sustainable
irrigation disposal system (Option A). Potable water
reclamation and reuse Options C and D have higher
capirtal costs compared to the irrigation and high grade
non-potable water reclamation options. As discussed
in Section 5, capital costs for potable water reclamation
plants will reduce as experience is gained and technology
improves. ,

An indicative total cost (capital and operating costs)
comparison for the hypothetical meatworks is presented
in Figure 5. The analysis is based on a 10 year period
and an 8% discount rate. The graph shows non-potable
high-grade recycling is marginally cheaper than a
sustainable irrigation system and both options are
cheaper than the potable water reclamation processes.

8. Local industry, market and regulatory
implications :

To obrain local industry acceptance, potable and
high-grade non-potable water reclamation and reuse
must be proven to be: cost effective; not pose an
unacceptable risk of contamination to meat product;
and be acceptable to markets.

Market acceptance, especially from the European
Union, would be the greatest obstacle for potable and
non-potable water reclamation and reuse. There is less
likely to be market resistance to the production of a
potable reclaimed water which complies with the
existing standards as stipulated in Order 95.1. However,
the use of a high grade non-potable water which is of a
microbiological potable water standard, may not be as
easily accepted by the markets. The industry would need
to show that this quality water would not result in the
contamination of meart products.

For potable and high grade non-potable water
reclamation and reuse to be accepted, approval from

AQIS would be required. The Export Meat Orders

Relative Capital Cost

AT

A B c .1

Figure 4 Relative capital costs of treated wastewater reuse
and disposal options

A

Relative Total Cost

AIIHIITTENRNSEESSESSS

~

A B D

Figure 5 Relative total costs of treated wastewater reuse
and disposal options

Legend:
A 0% reused/ — 100% irrigation

- B 50% reused — high grade non-potable / 50% irrigation

C 50% reused — potable without demineralisation
/50% irrigation

D 80% reused — potable with demineralisation
/ 20% irrigation

would have to be amended to cater for the proposed
three grades of water: low grade non-potable, high grade
non-potable and potable (as outlined in Section 4).
AQIS approval is.likely to be predicated on market

acceptance.

9. Conclusions

1. Treated wastewater reuse provides the meat
industry with an opportunity to achieve cost
effective compliance with environmental
obligations.

2. The existing regulations in the Export Meat
Orders relative to water quality need to be
reviewed because:

2 NEAT’95 &

csiro

1MTA-9

T. Cusack




. There seems to be a dlscrepancy becween Orders.

95.1 and 98;
* There does not seem to be a minimum water

quality defined for non-potable water (Order
94); and

“National Health and Medical Research Community

and Agricultural and Resource Management
Council of Australia and New Zealand, 1994.
Australian Drinking Water Guidelines; NHMRC/
ARMCANZ.

o The-present-water-quality-standard for_potable___Narional Health and Medical Research Council and